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Test Report
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Trustor: _PPG Coatings (Kunshan) Co..Ltd.

Producer: PPG Coatings (Kunshan) Co..Ltd.

Product Name: SigmaCover 620

Testing Classification: _Entrusted testing
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= A TR SigmaCover 620

Product Name SigmaCover 620

HaiE wEL 0. 5L

Product quantity Coating 0.5L,
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Trustor: PPG Coatings (Kunshan) Co.,Ltd.
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Entrusted Date: December ,3, 2013
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Date of Testing: December 9, 2013 — December 15, 2013

KRR BRI AR E /Testing temp. and R. H.
B /Temp. : (231£2) C FMXHBE/RH. : (50£5) %
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Test items Test standards | Requirements Test results
N P=N
NERD R % GB/T 1725-2007 =380 87. 3
Non-volatile matter
ffpitE, om GB/T1732-1993 50 50
Impact resistance
Py
Tk, mm - -
Bend fest GB/T6742-2007 <2 2
& S1, ~
Adhesion GB/T 9286-1998 1 1
ME 4, MPa , 15MPa(13.4MPa-16.8
Adhesion 15046242002 ~8 MPa),100%B
AR, wm GB/T6753. 1-2007 <80 80
Fineness
FUEETR] (2342) C
Drying time 3
#T (Surface Dry): h GB/ T 1284975 <3 2
ST (Hard Dry): h <12 12
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Conclusion: Test results have passed all the requirements.
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